
 

THESIS 

 

 

 

EVALUATION OF DECENTRALIZED ALTERNATIVES FOR SEPARATE TREATMENT 

AND SUPPLY OF INDOOR WATER: FORT COLLINS CASE STUDY 

 

 

 

 

Submitted by 

Daniel Fourness 

Department of Civil and Environmental Engineering 

 

 

In partial fulfillment of the requirements 

For the Degree of Master of Science 

Colorado State University 

Fort Collins, Colorado 

Spring 2015 

 

 

 

Master’s Committee: 

Advisor: Sybil Sharvelle 

Neil Grigg 

Scott Glick 

  



 

 

 

 

 

 

 

 

 

 

Copyright by Daniel Fourness 2015 

All Rights Reserved



ii 

 

ABSTRACT 

 

EVALUATION OF DECENTRALIZED ALTERNATIVES FOR SEPARATE TREATMENT 

AND SUPPLY OF INDOOR WATER: FORT COLLINS CASE STUDY 
[...]
additionally composed of ductile iron pipe (DIP) used through 2005 and more recently polyvinyl 

chloride (PVC). 

3.1.3 Decentralized Treatment Compliance 

Decentralized systems employ many of the same treatment technologies implemented in 

centralized treatment facilities (U.S. EPA, 2002). Depending on the quality and origin of the 

water source, systems typically will be comprised pre-treatment, filtration and disinfection 

processes. Under the general requirements of Article 7 of the Colorado Primary Drinking Water 

Regulations (CPDWR), public water systems that are under the direct influence of a surface 

water source must employ filtration as a treatment technique (CDPHE, 2010). Additionally, 

these systems are required to provide disinfection treatment. Table 3.2 summarizes common 

treatment technologies applied in small system decentralized applications. 



24 

 

Table 3.2 – Surface Water Treatment Compliance Technology Table (U.S. EPA, 2003) 

 

 

One important distinction in the classification of decentralized treatment technologies is the 

difference between compliance and variance technologies as defined in the 1996 SDWA 

Amendments for small systems. A compliance technology refers to a technology that achieves 

compliance with a maximum contaminant level (MCL) and satisfies a treatment technique (TT) 

requirement whereas a variance technology is only specified for a size and source combination 



25 

 

for which there is no compliance technology (U.S. EPA, 2003). Point-of-use units are not 

permitted by the U.S. EPA to achieve compliance with an MCL for microbial contaminants. 

Point-of-entry systems and satellite treatment facilities are classified as compliance technologies 

and therefore are more suitable candidates for a decentralized treatment strategy. Federal 

regulations address POE devices used for compliance but neglect the use of POU units. The 

focus of this thesis will be limited to compliance strategies for decentralized treatment including 

POE and neighborhood-scale system technologies. 

3.2 Decision Making Approach 

The assessment of decentralized treatment system options requires a decision making strategy. 

This evaluation began with basic research on available systems, including literature review, case 

studies and collection of manufacturer data. Initial comparisons were made for these available 

technologies based on common advantages and disadvantages as well as applicability to the 

source water quality. These comparisons led to the selection of five different treatment system 

options for each approach.   

Using an Excel based multi-criterion decision analysis (MCDA) developed by Dr. Darrel 

Fontane and Dr. Sybil Sharvelle, five main criteria were chosen in order to assess differences 

between the options. Within these main criteria, sub-criteria were selected which could be 

evaluated either qualitatively or quantitatively. This process required further research of each 

system type relating to the listed sub-criteria. Once the data was gathered, it was entered into the 

MCDA tool which normalizes both qualitative and quantitative data so that it may be combined 

to form a total score for each system option. 



26 

 

Figure 3.3 is a graphic summary of the decision making strategy for selection of a neighborhood 

scale water treatment system.  

 

Figure 3.3 – Decision making strategy for selection of Neighborhood Scale Water Treatment System 

3.3 Overview of Criteria Analysis 

To analyze the treatment system options in a comprehensive and transparent manner, a Multi-

Criterion Decision Analysis (MCDA) approach was designed to compare the most crucial 

criteria that would differentiate the selected configurations. Limiting the MCDA to five main 

criteria helped to make the process more manageable while focusing on the most important 

factors. The five main criteria used in the analysis were: 

 Cost 

 Energy Usage 

 Maintenance Requirements 

 Performance 

 Implementation 

Within each main criterion, specific sub-criteria were directly evaluated either quantitatively or 

qualitatively. The same main criteria were used for both neighborhood-scale and POE systems 

1. Basic system research

2. Initial system comparisons

3. Selection of conventional and innovative system options

4. Formation of MCDA criteria and sub-criteria

5. Evaluation of qualitative/quantitative sub-criteria for each system

6. Interpretation of results and system recommendation



27 

 

specifying applicable performance metrics for each type of system. These sub-criteria are listed 

for both POE and neighborhood-scale treatment and further defined later in the chapter (Table 

3.2). 

Table 3.2 – Definition of Main and Sub-Criteria for Decentralized Treatment System Selection 

Main Criteria Neighborhood-Scale Systems Point-of-Entry 

Cost  Capital cost (2014 USD) 

 Operations cost (2014 USD) 

 Capital cost (2014 USD) 

 Operations cost (2014 USD) 

Energy Use  Total energy use (kWh/year) 

 Percent recovery (%) 

 

 Process energy use (kWh/year) 

 Minimum pressure requirement 

(psi) 

Maintenance 

Requirements 
 Employee time required 

(hours/week) 

 System lifetime (years) 

 Operational complexity 

(qualitative) 

 Chemical requirements 

(qualitative) 

 Sludge production (%) 

 Operational complexity 

(qualitative) 

 Component replacement 

frequency 

 Waste produced (qualitative) 

 

Performance  Removal of Giardia lamblia (log 

removal) 

 Removal of Cryptosporidium 

(log removal) 

 Removal of viruses (log removal) 

 Influent turbidity limit (NTU) 

 

 Virus removal (qualitative) 

 Influent turbidity limit (NTU) 

 Organic contaminant removal 

(qualitative) 

 Inorganic contaminant removal 

(qualitative) 

 Recovery efficiency (%) 

Implementation  System size (ft2) 

 Opportunity for add-ons 

(qualitative) 

 Availability (qualitative) 

 Community Disturbance 

(qualitative) 

 System size (ft3) 

 Availability (qualitative) 

 

Within the MCDA, each sub-criterion was given a qualitative or quantitative score.  The tool 

normalizes these scores into a 1 to 5 scale with the best score receiving a 5, the worst score a 1 

and linearly interpolating the values in between.  In this way, each main criterion received a total 

score as the average of its sub-criteria scores.  The total system score then is an average of the 

main criteria scores as part of the weighted average method (WAM).  Additionally, the same 

criteria will be evaluated using the Promethee Method which is an outranking based method that 

compares each alternative to the others in terms of main criteria.  A higher main criteria score 



28 

 

translates to a value of 1 and the lesser scoring alternative receives a 0.  This 1 or 0 value is then 

multiplied by a normalized weight dictated by importance factors. 

3.4 Neighborhood-Scale System Selection 

In a neighborhood-scale system approach, the existing water treatment plant would be bypassed 

allowing existing potable distribution lines to deliver raw or minimally pre-treated water 

throughout the city to neighborhood scale water treatment plants.  From these neighborhood 

scale plants, a dual distribution system would be installed requiring the installation of a smaller 

diameter line to deliver potable water to the service connections at residences and businesses. 

The motivation for this evaluation is to determine which type of water treatment system would 

be most applicable for neighborhood scale use in the City of Fort Collins. 

System sizing was based on three sample neighborhoods chosen in the City of Fort Collins. Each 

neighborhood represents different development periods and land use. While the makeup of each 

of these neighborhoods is intentionally different, water use remains relatively steady throughout. 

Using a peak factor of 2.5, the indoor water demand ranged from 0.85 MGD to 1.05 MGD. For 

the purposes of this evaluation, a design capacity of 1.0 MGD was used for selection of 

neighborhood-scale treatment systems. 

3.4.1 Assumptions 

In accordance with the Colorado Primary Drinking Water Regulations, filtration is required as a 

treatment technique for public water systems supplied by a surface water source. Each public 

water system providing filtration must also provide disinfection treatment sufficient to ensure 3-

log inactivation of Giardia lamblia and 4-log inactivation/removal of viruses as well as a 



29 

 

residual disinfectant entering the distribution systems that connect be less than 0.2 mg/L for over 

4 hours  (CDPHE, 2010). This disinfection process must be continuous and is required for all 

water supplies. For this reason, an assumption was made that all treatment system configurations 

must include chlorine disinfection in order to maintain a residual within the new potable 

distribution system. Additionally, the second assumption made is that all systems will need 

potable water clearwell storage on site and require the same building demands such as HVAC, 

lighting, and general maintenance.  

Package water treatment plants are pre-manufactured treatment facilities used to treat water in 

small communities (U.S. EPA, 2000). At lower capacities package plant systems provide a 

strong list of advantages compared to standard plant designs. Installation of package plants 

significantly reduces capital costs through pre-engineering and pre-manufacturing the facilities. 

These plants compartmentalize processes, decreases total plant footprint and are easy to 

automate, reducing operator time. In addition, at the 1.0 MGD capacity, total production costs 

can be decreased up to 20% (Clark & Morand, 1981). For these reasons this evaluation 

incorporated the use of package plant treatment systems. 

3.4.2 Available Neighborhood-Scale System Treatment Technologies 

After an initial review of the most common types of neighborhood-scale systems, the number of 

potential treatment system options was limited to five. These systems were separated between 

conventional systems similar to the existing centralized water treatment facility in place and 

more innovative approaches. The systems evaluated were: 

 Conventional Treatment 

 Automated Conventional Treatment 



30 

 

 Ultrafiltration 

 Direct Filtration 

 Up-flow Adsorption-Clarification  

The following system outlines detail information on the reason each system was selected for this 

application, general advantages and disadvantages and the suggested system configuration. 

Conventional Treatment 

Scaling down the conventional potable water treatment system from the centralized size to a 

neighborhood scale is the first option considered in order to produce a base line for other systems 

to be compared to. Conventional treatment consists of five main processes: coagulation, 

flocculation, clarification, filtration and disinfection. At the existing centralized treatment 

facility, flocculation and sedimentation (typically using plate or tube settlers) is followed by 

dual-media gravity filtration followed by chlorine disinfection providing a residual of 0.6 mg/L 

at the clearwell (FCU, 2010). Conventional treatment plants rely on charge neutralization and 

sweep flocculation in order to destabilize solid contaminants (U.S. EPA, 2013). Coupling this 

destabilization with filtration removal and disinfection provides the required 

inactivation/removal of contaminants, bacteria and viruses. The conventional treatment process 

is shown in Figure 3.4. 

Advantages of conventional treatment are operator familiarity, proven success, and regulatory 

acceptance. However, conventional water treatment plants have larger footprints, use more 

chemicals and are less efficient than other technologies. 



31 

 

 

Figure 3.4 – Conventional treatment plant schematic (U.S. EPA, 2008) 

Automated Conventional Treatment 

Plant automation can be installed in order to make a conventional treatment plant more 

competitive with innovative technologies. Each system process in a conventional treatment is 

compatible with either manual or automatic control. Aspects that may be added to automate a 

conventional system include raw water flow controllers, influent quality sensors, streaming 

current detectors and pH controllers for coagulation, constant-rate filtration controller, backwash 

flow controllers, and residual chlorinator controllers. Each of these automation packages can 

result in the unattended automatic operation of a water treatment facility. Controllers require 

online monitoring inputs as well as software packages and hardware to run them. The 

Environmental Protection Agency (EPA) has produced a detailed report on the Costs and 

Benefits of Complete Water Treatment Plant Automation in which the operation and components 

of these automation packages are specified. Additionally, their research showed substantial 

benefits from the automation of these plants shown in Figure 3.5. 



32 

 

 

Figure 3.5 – Breakdown of benefits from conventional full-plant automation (U.S. EPA, 2008) 

Using case studies and methods offered in Costs and Benefits of Complete Water Treatment 

Plant Automation, typical reductions were estimated for labor, energy and maintenance based on 

conventional water treatment system data presented in this chapter. 

Ultrafiltration 

Ultrafiltration is a form of membrane filtration which utilities a pressure gradient to separate 

high-molecular weight particulates and macromolecules to produce potable water. In the 

hierarchy of membrane filtration, ultrafiltration (UF) is more selective than microfiltration (MF) 

but less than nanofiltration (NF). Ultrafiltration is able to remove suspended solids, colloids, 

bacteria and viruses with a particle size of 0.005 to 0.1 microns. 

General advantages of the ultrafiltration process are that no chemicals are required for treatment, 

the quality of effluent remains constant, compact plant sizes and the ability to meet regulatory 

standards for pathogen removal. Balancing these benefits are high costs, membrane fouling and 

pretreatment requirements. According to the State of Colorado Design Criteria for Potable 

Water Systems 4.3.8, ultrafiltration is an acceptable form of filtration (CDPHE, 2013). 

There are four different types of ultrafiltration membrane geometry: tubular, hollow fiber, plate 

& frame and spiral wound. Each geometry has unique advantages and drawbacks which are 

summarized in Table 3.3. Spiral wound filters maximize surface area at the expense of cost and 



33 

 

susceptibility to poor water quality. Plate & frame filters are typically used for poor water 

quality. Tubular membranes require less pre-treatment but consume more space and money 

(Lenntech, 2014). Performance metrics such as recovery rate, module size, maintenance and cost 

favor hollow fiber membranes which is the reason they were selected for this application. 

Table 3.3 – Comparison between the different types of geometry – Ultrafiltration Membranes (Lenntech, 2014) 

 Tubular Hollow Fiber Plate & Frame Spiral Wound 

Ultrafiltration Yes >95% Yes Yes 

Cleaning Ease + +++ - - 

Pre-treatment +++ + - + 

Recovery Rate + +++ + ++ 

Module Size - ++ + ++ 

Cost per m2 - +++ + +++ 

In addition to membrane geometry, plant configuration plays a large role in performance. There 

are two options for ultrafiltration module configurations: pressurized or immersed. Pressurized 

systems are controlled by a feed pump which elevates the feed water pressure without increasing 

permeate pressure (Lenntech, 2014). The immersed ultrafiltration configuration suspends 

membranes in the feed water in an open basin shown in Figure 3.6. The pressure is provided by 

the water column on the influent side in addition to a suction pump on the permeate side to 

produce the total trans-membrane pressure. Immersed systems are configured with multiple 
[...]

40 

 

Availability – How common is each system evaluated qualitatively from very low to very 

high based on manufacturer data 

Community disturbance – Qualitative assessment of the community disturbance 

associated with solids residual production and handling including trucking to landfills or 

other waste handling practices 

3.4.4 Results and Recommendations for Neighborhood-Scale System Selection 

Evaluating neighborhood scale water treatment system selection is a function of comparing 

different stakeholder weighting scenarios and ranking methods.  A comprehensive analysis of the 

results was completed in order to recommend the most applicable system option.  Input data was 

evaluated according to the value-based Weighted Average Method (WAM).  Equal-weighting of 

main criteria was used for decision making in this project. 

Table 3.4 provides the average main criteria scores for each neighborhood scale system 

alternative. 

Table 3.4. Main criteria average scores (Maximum score of 5) 

Main Criteria Conventional Automated 

Conventional 

Ultrafiltration Direct 

Filtration 

Up-flow 

Adsorption-

Clarification 

Cost 1.29 1.82 1.30 3.62 3.09 

Energy Use 3.90 5.00 1.00 4.74 2.85 

Maintenance Requirements 2.00 2.68 3.84 3.72 3.80 

Performance 2.65 2.98 4.22 1.00 1.44 

Implementation 2.08 1.40 4.80 2.40 3.55 

 

 



41 

 

Up-flow Adsorption-Clarification and Direct Filtration systems have the lowest capital cost and 

received the highest scores despite a conservative estimates for operations and maintenance costs 

while Ultrafiltration received the lowest score. Direct Filtration requires the least amount of 

energy and highest percent recovery whereas Ultrafiltration again received the lowest score for 

large energy use and low recovery. The differences between these systems in terms of 

maintenance could have been exaggerated by the choice of sub-criteria.  Employee time required 

and system lifetime were given the same weight as operational complexity, chemical 

requirements and sludge production. Employee time estimates were highly variable and may 

actually have as large of a discrepancy between system choices. 

Performance sub-criteria favored Ultrafiltration which provides the highest level of treatment as 

a stand-alone option. However, each system is assumed to also include chlorine disinfection 

which would ensure that all water meets potable drinking standards. Lastly, implementation 

favors the innovative technologies such as Ultrafiltration and Up-flow Adsorption Clarification. 

These systems have a small footprint with many manufacturer options and opportunities for 

simple system capacity expansion. 

Final results for both the Weighted Average Method and Promethee Method are displayed in 

Figures 3.9 and 3.10. System scores and input values are reported in Appendix A. 

Overall weighted-average method (WAM) scores for the five alternative neighborhood-scale 

system treatment packages show Direct Filtration was the top choice (Figure 3.9). Ultrafiltration 

was next and Up-flow Adsorption Clarification completed the top three choices which are all 

classified as innovative technologies. Automating conventional treatment made the system more 

competitive with the innovative systems but maintained distinguishable distance in score. 



42 

 

 

Figure 3.9 – Total score (WAM) for Neighborhood-Scale System Selection (Max Score = 5) 

The treatment packages were also compared using the out-ranking Promethee Method in which 

alternatives are compared directly according to sub-criteria with the better option receiving a 1 

and the lesser a 0. Results of this analysis are shown in Figure 3.10.  A more positive score 

reflects a stronger treatment option in comparison to other alternatives. 

 

Figure 3.10 – Total score (PROMETHEE) for Neighborhood-Scale System Selection 

As seen in Figure 3.12, the alternatives do not maintain their ranking order among the top three 

options.  In this analysis, this shows that the magnitudes of particular advantages and 

disadvantages do affect the final results for system selection. This adds to the uncertainty of the 

2.38

2.78 3.03 3.10 2.95

0

1

2

3

4

5

C
o

n
v
en

ti
o

n
al

A
u
to

m
at

ed

C
o

n
v
en

ti
o

n
al

U
lt

ra
fi

lt
ra

ti
o
n

D
ir

ec
t 

F
il

tr
at

io
n

U
p
-f

lo
w

A
d
so

rp
ti

o
n
-

C
la

ri
fi

ca
ti

o
n

M
C

D
A

 S
co

re
 (

5
=

b
es

t)

-0.5

0

0.3

0.1 0.1

-1.0

-0.8

-0.5

-0.3

0.0

0.3

0.5

0.8

1.0

C
o

n
v
en

ti
o

n
al

A
u
to

m
at

ed
 C

o
n
v
en

ti
o

n
al

U
lt

ra
fi

lt
ra

ti
o
n

D
ir

ec
t 

F
il

tr
at

io
n

U
p
-f

lo
w

 A
d
so

rp
ti

o
n

-

C
la

ri
fi

ca
ti

o
n

M
C

D
A

 S
co

re
 (

1
=

b
es

t)



43 

 

indistinguishable WAM results. An outranking method does not incorporate the relative degree 

of each advantage or disadvantage. Ultrafiltration is revealed the strongest option, followed by 

Direct Filtration and Up-flow Adsorption-Clarification. 

Considering the value of both methods, the recommended system for implementation in the 

neighborhood-scale treatment alternative will be Ultrafiltration based on the consistency of 

scores. Ultrafiltration scored high in three of five categories. Distinguishing characteristics were 

shown to be operations cost, energy use, chemical use, sludge production, system size, 

opportunity for expansion, and availability. Other factors that lacked enough precision or 

differentiation to distinguish between systems were capital costs, employee time required, 

system lifetime and removal performance. Proposals from WesTech for applicable Ultrafiltration 

and Adsorption-Clarification package plant systems are attached in Appendix A. 

3.5 Point-of-Entry Treatment System Selection 

Point-of-Entry (POE) treatment devices are designed to treat all water entering a home, business, 

school or facility for domestic potable use. Incoming distributed water may be directed to 

outdoor use while the indoor portion of the total flow is treated by a POE device installed prior to 

entry as shown in Figure 3.11. 

 
Figure 3.11 – Point-of-Entry schematic (U.S. EPA, 2003) 



44 

 

In a POE treatment approach, raw water would pass through the existing water treatment facility, 

leaving open the potential for centralized treatment and monitoring if necessary. Existing potable 

distribution lines would deliver raw or minimally pre-treated water to each home or business 

connection also referred to as the point-of-entry (POE) where small scale systems will treat water 

to a potable quality to be used in building.   

For every connection a point-of-entry (POE) treatment system is required by EPA regulation and 

Colorado State Law (CDPHE). These systems must be capable of treating water to the same 

standards as centralized treatment regarding the Safe Drinking Water Act (SDWA) and CDPHE 

guidelines. According to the Small Drinking Water Systems Handbook (U.S. EPA, 2003) the 

public water system must maintain responsibility for operating and maintain all parts of the 

treatment system. This reference served as a guide for the implementation of POE systems and 

the city-scale in this study. The motivation for this evaluation is to determine which type of 

water treatment system would be most applicable for POE treatment in the City of Fort Collins. 

3.5.1 Assumptions 

Several assumptions were used in this analysis in order to eliminate information that would be 

common to all systems in Alternative #3 implementation or would not help distinguish one 

system from another.  These assumptions included: 

 Blended raw water from both sources (Colorado – Big Thompson and Cache la 

Poudre) delivered to POE connection through existing distribution system 

 Centralized chemical addition for alkalinity, fluoridation and pH control in order 

to meet Lead & Copper Rule requirements and protect distribution system from 

corrosion 

 POE treatment systems operate using distribution system pressure 



45 

 

 Reported treatment energy required for pumping and backwashing processes 

 Performance metrics evaluated at single family connection level (10-15 gpm 

capacity) 

 Installed outdoors, above ground in weather-proof enclosure 

 Sediment pre-filters (particulate filters) necessary for all systems to limit influent 

turbidity  

 UV disinfection implemented with all systems  

 All systems equipped with a required mechanical warning/alarm 

 Administrative and monitoring costs have been excluded from this study 

Further details such as sizing for multi-family and commercial connections, location and 

protective enclosures, monitoring systems and other factors were considered in the final project 

MCDA using the selected POE treatment package. 

3.5.2 Available POE Treatment Technologies 

There are many types of POE treatment systems available on the market today.  The fundamental 

setup requires a filtration unit and a disinfection unit (Cotruvo, 2002). The most common types 

of POE systems are listed below: 

 Filtration    Disinfection 

Activated Carbon Filtration  Ultraviolet Light 

 Microfiltration/Ultrafiltration  Ozone 

 Reverse Osmosis   Chlorine 

 Ion Exchange    Silver Impregnated Carbon 

 Kinetic Degradation Fluxion Media 

Distillation     

 Aeration 

 Modular Slow Sand Filtration 

 Activated Alumina 



46 

 

A study from the National Homeland Security Research Council and the U.S. EPA, Investigation 

of POU/POE Treatment Devices as a Means of Security (U.S. EPA, 2006) listed the most 

promising technologies for point-of-use (POU) and point-of-entry (POE) water treatment shown 

in Figure 3.12.   

 

Figure 3.12 – Table E-1 Most Promising Technologies (National Homeland Security Research Center/EPA, 2006) 

While UV was the only listed disinfection in the study, a brief analysis of the advantages and 

limitations of the most common disinfection options at the POE scale shown in Table 3.5 

justified this result. 



47 

 

Table 3.5 – Point-of-Entry Disinfection System Comparison 

Ultraviolet light is the most common POE disinfection treatment option for a variety of reasons 

including effectiveness against Cryptospordium and Giardia lamblia without the addition of 

chemicals. Ozone includes safety and cost issues and chlorine faces a large feasibility issue when 

attempting to provide the correct dosage for over 30,000 systems citywide. 

Research on the POE system market and treatment applicability reflected the filtration system 

options listed in the U.S. EPA study. A similar system comparison was performed for these 

filtration technologies in Table 3.6. 

Table 3.6 – Point-of-Entry Filtration System Comparison 

Treatment 

System 

Ultraviolet Radiation Chlorine Ozone 

Advantages -Most common POE 

disinfection unit 

-No addition of chemicals 

-No generation of DBPs 

-More effective against 

Crypto & Giardia than 

Chlorine 

-Not affected by 

ammonia or pH 

-Simplistic design 

-Provides residual 

disinfectant 

-Reliable and effective 

against wide range of 

pathogens 

-Flexible dosing control 

-More effective than chlorine for 

viruses/bacteria 

-No residuals 

-Generated onsite (safety) 

-No regrowth of microorganisms 

-Short contact time 

Disadvantages -No residual in piping 

(less of a concern in 

POE) 

-Sensitive to turbidity 

-Taste and odor 

-Requires individual Cl 

dosing for each system 

-Chlorine storage 

-No nitrate removal 

-Increase in TDS 

-More complex than UV or Cl, 

requires complicated equipment 

(efficient contact) 

-Reactive and corrosive 

-High cost of treatment 

Treatment 

System 

Reverse Osmosis Activated 

Carbon/KDF 

Micro/Ultra 

Filtration 

Ion 

Exchange 

Distillation 

 

Advantages -Removes 

inorganics 

-Small in size 

-Removes dissolved 

minerals & metals, 

microorganisms, 

colloids, dissolved 

inorganics 

-Removes dissolved 

minerals & metals, 

microorganisms, 

-Removes organics 

-Long lifetime 

-Simple, 

economical 

maintenance 

-Does not require 

electricity (minus 

backwashing) 

-Coupled with 

KDF improves 

lifetime, prevents 

fouling and 

removes heavy 

metals 

-Significantly 

lower rejection 

rate than RO 

-Highest quality 

water per unit 

energy 

-No chemical 

additives 

-Reduces 

hardness 

-Selective 

exchange 

removes heavy 

metals 

-Removes 

dissolved 

inorganics 

-Salt-free 

conditioners do 

not require 

chemicals 

-Removes broad 

range of 

contaminants 

effectively 

-Reusable 



48 

 

After initial analysis, the following five treatment systems were selected for further evaluation: 

1. Reverse Osmosis with UV 

2. Activated Carbon/KDF with UV 

3. Ultrafiltration with UV 

4. Reverse Osmosis with Activated Carbon and UV 

5. Activated Carbon/KDF and Ion Exchange with UV 

These systems meet the requirement for filtration and disinfection and represent the most 

common POE configurations with varying levels of treatment robustness.  Distillation was 

eliminated as a viable treatment option for this alternative due to high energy consumption and 

an inability to produce the quantities of potable water required for indoor use.  

The following technology outlines detail information on the reason each system was selected for 

this application, general advantages and disadvantages and the suggested system configuration. 

colloids, dissolved 

inorganics 

Disadvantages -Reject water 

volume and disposal 

-Different removal 

rates for turbidity 

and DOC 

-Low efficiency 

-Risk of bacterial 

contamination in 

membrane 

-Energy 

requirements 

 

-Generates fines 

from carbon 

-Large effective 

pore size 

-Channeling (less 

filtration 

resistance) 

-Potential for 

fouling 

-Larger pore 

size than RO, 

more dissolved 

particles 

(inorganics) 

pass 

-Allow 

dissolved salts 

and metals to 

pass 

 

-Does not 

remove 

viruses or 

bacteria 

-Salt 

softeners 

require 

chemicals 

-Most 

systems 

require  resin 

regeneration 

-Some 

contaminants 

can be carried 

into the 

condensate 

-Careful 

maintenance 

required 

-Very high 

energy 

consumption 

-Large space 

requirements 

-Slow process – 

cannot produce 

enough water 

for indoor daily 

needs 



49 

 

Reverse Osmosis – (RO) uses a semi-permeable membrane and applied pressure to overcome 

osmotic pressure to remove minerals, metals, colloids and dissolved inorganics. It is typically 

preceded by a particulate filter and may include an optional activated carbon filter for organics if 

necessary. RO is the most robust treatment option but requires high energy, achieves low 

recovery rates and costs more than other POE technologies (Rozelle et al, 1987). 

 

Figure 3.13 – Reverse osmosis POE system with storage (Pure Water Products, LLC) 

Activated Carbon – (AC) eliminates taste and odor issues, turbidity and organic contaminants. 

Both granular activated carbon (GAC) and solid block activated carbon (SBAC) filters are small-

system compliant. They are also typically preceded by particulate filters to reduce influent 

turbidity and require frequent maintenance including backwashing and filter media replacement 

(U.S. EPA, 2006). 



50 

 

 

Figure 3.14 – Activated carbon POE system (Minnesota Department of Health, 2014) 

Ultrafiltration – (UF) is a membrane process with pore size ranging from 0.01 to 0.04 μm for the 

removal of proteins, suspended solids, viruses, bacteria and cysts. Membranes can be cleansed 

and reused instead of disposed of like activated carbon media.  A particulate filter is usually 

required for operation (U.S. EPA, 2006). 

 

Figure 3.15 – Ultrafiltration POE system (Pentek FreshPoint, 2013) 



51 

 

Kinetic Degradation Fluxion Media – KDF media filtration is a process by which electro-

chemical reactions produced by copper and zinc allow redox reactions to take place. Zinc forms 